INSPECTION CERTIFICATE °F°

SRS KITZ Valve & Actuation (lalayera) San Bhd ‘ Certificate No.
| [KTKT80111-24 0102 ]

Date @ 2016/01/08

DELIVER To

JOB NAME

J0B No.
P. 0. No. KVMOO18 z

PRODUCT CODE | UTKMI1/2

SPEGIFICATION MAIN PARTS
Manuf No, XTH180111-24 No.  [Name of parts Material
Deseription TYPE 600 CAST STAINLESS SYEFL BALL VALVE 001 [ BGDY Gr. CFSM
SCREWED ENDS
Figure UTKM11/2
Size 11/2 inch (B)
Guantity 24
Valve No.
ltem No. 24
Kiki No.
TEST )
Pressure test |Judge. inspection fluid and pressure Item Judge, Attaghed sheet
shell - Good Hydro 6.2 #Pa Material Bood Material Test Result
Air - Bimension |Good
Seat Hydro - Visual ~ iGood
Good Air 0.6 WPa Operation  |[Good
Back seat Hydro -
Air -

NONDESTRUCTIVE EXAMINATION
Type of examination and judgement Attached sheet

REMARKS

CERTFIED TRUE COPY

Witnessed by KiT2 C&‘ﬁﬂ?ﬁ‘m"“

Wa hereby certify that the articles listed above are satisfactory in accordance with the requirements of the standard and purchase order.



MATERIAL TEST RESULT

MESSRS KITZ Valve & Actuation (Malaysia) Sdn Bhd Gertificate No
[XTK180111-24-01-02~71 |

JO0B NAME

Date : 2019/01/08
T W,
P.0No, NE '<|Tz
PRODUCT GODE  |UTKWT1/2

[Figure |UTKMi1/2 Valve No,

Material [ASTM A 351 G&r. CFEM I[tem No. |24
No| Charge No. Display No. Name of Parts
1 | L8YRM BODY
2 | VBERM BODY
3
4

CHEMICAL COMPOSITION %
Element |G Min S S P Ni Gr
Spec. (Max (Max {Max [Max [Max (9.0 [18.0
Ao, 0.08 11.50 11.50 10.04010.040812.0 121, 0
1 0.05 10.73 |1.20 {0.006[0.034£10.0 [18.7
2 0.05 |1.10 {0.69 |0.007{0.031}9.7 |18.4

ta I Jeo pa f=2
@O

Element
Spes. |

TENSION TEST ' IMPAGT TEST
[tem Tensiie str.Yield str. [Elopgation
Unit MPa ¥Pa %
Spec. Min Min Hin
No. 485 205 30
1 b1 244 50
2 539 250 48

HEAT TREATMENT "¢

Mot Spec. [#in 1040°C WQ
118T:10807.0%1.5h WO
$7:1080° C+1.5h #0

2
3
4

N:Normalizing AtAnnagl ing T:Yempering G:Quenching AG:Air Cooling
W :Water Quenching 00:0i 1 Quansching WG -Water Cooling FG:Furnace Cocling §7:3olution Treatment

REMARKS

CERTIFED TRUE copﬁ'

Reviewed by KITZ CORPORATION

Q0 Manager
We hereby certify that the articles |isted above are satisfactory in accordance with the recuirements of the standard and purchase order.



INSPECTION CERTIFICATE

MESSRS KITZ VALVE & ACTUATION (MALAYSIA) Certificate No
[KTK180010-44~01-01 |

Date : 2018/04/23

DELIVER Te

JOB NAME

JOB No.
LP. Q. No.

PRODUCT CODE _ [UTKM2

SPEGIFICATION MAIN PARTS
Manuf No. XTK180010-44 No. Name of parts Material
Description TYPE 600 CAST STAINLESS STEEL BALL VALVE 001 [RODY Gr. CF8M
SCREWED ENDS
Figure UTKMZ2
Size 2 inch(B)
Quantity 64 '
Valve No.
[tem No. 44
Kiki No
TEST
Pressure test [Judge. Inspection fluid and pressure item Judge. Attached shset
Shell Good Hydro 6.2 MPa Material Good Material Test Result
Air - Dimension lGood
Seat Hydro - Visual Good
Goéd Air 0.6 WPa Operation |Good
Back seat Hydro -
Air -

NONDESTRUGTIVE EXAMINATION
Type of examination and judzement Attached sheet

REMARKS

CERTIED TRUE COPY s,

Witnessed by KiTZ CE)RMF'ORATK)N

anager

We hersby certify that the articles listed above are satisfactory in accordance with the requirements of the standard and purchass order.



- MATERIAL TEST RESULT

NESSRS KITZ VALVE & ACTUATION (MALAYSIA) Certificate No.
[ XTK180010-44-01~01-Z1 |

Date : 2018/04/23
JOB Ne.

KITZ
PRODUCT CODE  [UTKM2

J0B NAME

[Figure [UTKNZ [Valve No. | [1tem Mo. 4 |
Material [ASTM A 351 Gr. CF8M |
Mo Charge No. Display No. Name of Parts . .
1 V7ZRM BODY ! !
1 2 [ K7YRM BODY i i
3 |K79RM BODY ! !
4 {K7ZRM BODY i 1
CHEMICAL GOMPOSITION %
Element |G Mn Si § P Ni Cr Mo
Spec. [Max ([Max |Max |Max |Max (9.0 [18.0 (2.0
No. 0.08 |1.50 }1.50 10.040/0.040012.0 121.0 13.0
1 0.06 [1.26 |0.75 |0.005/0.039]19.9 |18.9 |2.4
2 0.06 |0.85 |1.02 |0.007(0.034(%8.2 |18.1 |2.1
3 0.07 (0.84 |1.09 |0.005/0.03319.4 |[18.4 |2.4
4 0.06 [0.89 ]i.09 |0.005/0.034]9.3 [18,3 2.0
Element
Spec.
No.
1
2
3
4
TENSION TEST IMPACT TEST
['tem Tensila str.|Yield str. |Elongation
Unit Pa MPa %
Spec. Min Min Win
No. 485 205 30
1 539 237 49
2 541 359 37
3 583 359 48
4 563 364 44
[tem
Unjt
Spec
No.
1
2
3
4
HEAT TREATHMENT 'C
NoJSpec. [Min 1040°C Wa
1|8T:1080° C+1,5h WQ
2 |ST:1080° Cx110min WQ
3 |ST:1080° Cx110min WO
4 |8T:1080° C+110min WQ
N:Normal [zing AzAnnealing T:Tempering (:0uenching AG:Air Cooling
W0 Water Quenching 0Q:0i! Quenching WC:Water Cooling FC Furnace Gooling ST:Solution Treatment
REMARKS A %ﬁ%\\
EN10204 Type 2.2 ﬁ Vs S
CERTIFED TRUE COPY )7, )

Reviewsed by KiTZ C&:RMEE?I‘RATION

We hereby certify that the articles |isted above are satisfactory in accordance with the requirements of the standard and purchase order

(



INSPECTION GERTIFICATE

MESSRS KITZ VALVE & ACTUATION (MALAYSIA) Certificate No
[XTK180081~17-01-01

Date : 2018/11/14

DELIVER To

JOB NAME

JOB No. '
P.0. KVMSTOCKAUGTS

0
PRODUGT CODE | UTKM1

SPECIFICATION MAIN PARTS
[Manuf No. ATK180081~11. No.  {Name of parts Material
Description TYPE 600 CAST STAINLESS STEFL BALL VALVE 001 | BODY Gr. CF8M
SCREWED ENDS
Figure UTKM1
Size 1 inch (B)
Quantity 576
Valve No
Itam No. 11
Kiki No
TEST
Pressure test |Judge. Inspection Fluid and pressure I tem Judgs. Attached shest
Shell Good Hydro 6.2 MPa Material Good Material Test Result
Air - ' Dimension |Good
Seat Hydro - Visual Good
Good Air 0.6 WPa Operation |Good
Back seat Hydro -
Air -

NONDESTRUCTIVE EXAMINATION
Type of examination and judgement Attached sheet

- REMARKS
REPRESENTATIVE TEST BY HYDRAULIG SHELL TEST HAS BEEN PERFORMED

CERTIFIED TRUE COPY

A=

Withassed by KiTZ CORFORATiON

QC Manager

We hereby certify that the articles listed above are satisfactory in accordance with the requirements of the standard and purchase order



MATERTAL TEST RESULT

MESSRS KITZ VALVE & ACTUATION (MALAYSIA) Certificats No
[ XTK180081-11-01-01-Z1 |
JOB NAME
Date - 2018/11/14
JOB No.
P 0. No. KUWSTOCKAUGTS l<"'rz
PRODUCT GODE  |UTKMi
[Figure [UTKN1 Valve No. | [1tem No. |1 |
Material [ASTM A 351 Gr. CF8M |
No.| Charge No. Display No. Name of Parts
1| V87RM BODY ! 5
2 |K88RM BODY i i
3 [ K89RM BODY ' i
4 {V83RM BODY i
CHEMIGAL COMPOSITION %
Element [C Mn Si S P Ni Cr Mo
Spec. (Max |Max |Max [Max |[Max (9.0 [18.0 |2.0
Nb. 0.08 11.50 |1.50 [0.040]0.0400112.0 121.0 13.0
1 0.05 [1.02 [0.83 |0.004]0.028]10.0 |18.9 2.3
2 0.07 |0.89 [1.00 |0.007[0.036|9.2 [18.3 |2.1
3 0.05 [1.05 |1.23 [0.007]|0.031(9.2 {18.5 |2.3
4 0.05 [1.20 [0.69 [0.005]0.029]19.4 ]19.2 |2.4
Elemsnt
Spec
No.
1
2
3
4 .
TENSION TEST IMPACT TEST
[tem Tensile str.|Yield str, [Elongation
Unit WPa MPa %
Spec. Win Min Min
Na. ‘ 485 205 30
1 511 241 48
2 h92 377 41
3 555 357 38
4 549 260 43
[tem
Unit
Spec.
No.
1
2
3
4
HEAT TREATMENT "G
NoJ Spec. [Min 1040° ¢ WQ
118T:1080° Cx1.5h WQ
2 [8T:1080° Cx110min WQ
3 |ST 1080 C+110min WG
4 18T:1080° Cx1.5h WQ
N:Noermalizing A:Annealing T:Tempering Q:Quenching AC:Air Cooling
WQ:Water Quenshing 0G:011 Quenching We:Water Cooling, FG;Furnace Cooling 8T:8Solution Treatment
REMARKS i\ m\
10204 Tyvo 2.7 CERTIFIED TRUE COPY lﬁ %,

Al

Reviewed by _ KITZ CORF’ORATION

QC Manager

We hereby certify thet the articles listed above are satisfactory in accordance with the requirements of the standard and purchase order



INSPECTION CERTIFICATE

WESSRS —TRITZ VALVE & ACTORTTON GWALAVSTAY oW BHD Certificate No.
[1020287601-00307-01

Date :  2020/05/t1

DELIVER To

JOB NAME

J0B No.
P. 0. No. WX52000040

PRODUCT CODE

SPECIFICATION MAIN PARTS
iManuf No, 1020287891003 No. iName of parts Material
Description TYPE 600 CAST STAINLESS STEEL BALL VALVE 0071 ; BODY Gr. Cram
SCREWED ENDS
Figure UTKM1/2
Size 1/2 inch (B)
Quantity 1080
Valve No.
Iiem No. 3
Kiki No.
TEST
Pressure test |Judge. Inspection fiuid and pressure [tam Judge. Attached sheet
Shel |l food Hydro 6.20 WPa Material Good Material Test Result
Air - Dimension |Good
Seat Hydro - Yisual Good
Good Rir 0.6 MPa Operation {Good
Back seat Hydro -
Air -

NONDESTRUGTIVE EXAMINATION
Type of examination and judgement Attached sheet

REMARKS
REPRESENTATIVE TEST BY HYDRAULIC SHELL TEST HAS BEEN PERFORMED

Al

Witnessed by KiTZ2 Cg%iﬁF'ORATiON

anager

We hereby certify that the articles |isted above are satisfactory in accordancs with the requirements of the standard and purchase order.



MATERIAL TEST RESULT

NESSRS KITZ VALVE & ACTUATION (MALAYSIA) SDN.BHD : Certificate No.
[ 1020287891-003-01-01~Z1 !
JOB NAME

Date : 2020/05/11
08 Fo: |
P.0.No. WXS2000040 '<'Tz
PRODUGT CODE. .

Figurs |UTKM1/2 Valve No.

Water ial [ASTH A 351 Gr. GFeM ftem Mo |3
No,| Charge No, _Ibisptay No. Name of Parts
1 | D03-5M DO3RM BODY
2 | Do2RM DO2RM - BODY
3
4

CHEMICAL COMPOSITION %
Element 1C Mn Si S P Ni Cr
Spec. tMax |[Max |Max {Max [Max 9.0 {18.0
No, 0.08 11.50 ]1.50 10.04010.040112.0 {21.0
1 0.06 {1.06 {1.11 {0.010}{0.032|49. 19.3
% 0.05 [0.90 |1.21 ]0.004{0.032{9 18.9
4

Element
Spec.

e l=
Lo —=jo o

TENSION TEST IMPACT TEST
item Tensile str.lYield str. |Elongation
Unit HPa WPa %
Spec, Min Hin Min
No. 485 205 30

1 571 349 43
2 580 356 44

HEAT TREATHMENT °C

No| Spec. [Min 1040°¢ WO
1[ST:1100° C+135min #Q
ST:1100° Cx135min ¥Q

2
3
4

NeNormalizing AlAnneal ing T:Tempering G:Guenching AC:Air Cooling
Wi Water Quenching 04011 Quenching WG Water Coolin FG.Furnace Cooling §7:Solution Treatment

A
REMARKS ]\ LT

EN10204 Type 2.2 CERTFED TRUE COPY N

B2, N\
i)

22—

Reviewed by KiT2 CORPORATION

QC Manager

Qe

We hereby sertify that the articles listed above are satisfactory in accordance with the requirements of the standard and purchase order.



[INSPECTION CERTIFICATE "‘bss)

NiSSRS | KITZ VALVE & ACTUATION (MALAYSIA) SON. BHD Gertificate No
[1020287891-004-01-01 |

Date. : 2020/05/11

DELIVER To

JOB NAME

JOB No,
P. 0. No. MXS2000040

PRODUCT CODE

SPECIFICATION MAIN PARTS
Manuf No. 1020287801004 No. Name of parts Material
Description TYPE 600 CAST STAINLESS STEEL RALL VALVE 001} BODY Gr. CFEM
SCREWED ENDS
Figure UTEM11/2
Size 11/2 inch (B}
Quantity 12
Valve No
[tem No. 4
Kiki No
TEST
Pressure test |Judge. Inspection Tluid and pressure Item Judge. Attached sheet
Shell Good Hydro 6. 20 MPa Material Good Material Test Result
Air e Dimension |Good
Seat Hydro - Visual Good
Good Air 0.8 ¥Pa Operation {Good
Back seat Hydro -
Air -

NONDESTRUCTIVE EXAMINATION
Type of examination and judgement Attached sheet

REMARKS
REPRESENTATIVE TEST BY HYDRAULIC SHELL TEST HAS BEEN PERFORMED

Al i

Witnessed by KiT2 CORPORATION

G Mapager

e hereby certify that the articles Iisted above are satisfactory in accordance with the recuirements of the standard and purchase ordar,



MATERTAL TEST RESULT

F3SRS KITZ VALVE & ACTUATION (MALAYSIA) SDN.BHD ' Certificate No. .
[ 1020287891-004-01-01-Z1 |

Date : 2020/05/11
JOB No

P. 0. No. WXE2000040 '<|"rz
PRODUCT CODE

(Figure |UTKM11/2 Valve No.

Material [ASTM A 351 Gr. CF8M [tem No. [4
Nod Charge No. Dispiay No, Name of Parts
1 IDYZRM DIZRM BODY
2 [AGYRY BODY
3 1DOTRM DO1RM BODY
4

CHEMICAL COMPOSITION %
Element |C Min Si ] P Ni Cr
Spec. [Max {Max IMax |Max [Max 9.0 [18.0
No. 0.08 11,50 11.50 10.04010.040¢12.0 121.0
i 0.05 11.24 {1.07 |0.01210.031 19.1
2 0.06 {0.9G [0.91 |0.002]0.034 18.3
3 0.06 {1.2% [0.99 |0.008]0, 030 19.0

JOB NAME

©© o
U Ny
Promerls
— e (DD S

Eiement
Speo.

No,
1
2
3
4

TENSION TEST IMPACT TEST
Item Tensile str.lYiald str. [Elongation
Unit WFa MPa %
Spec. Min Min Hin
No, 485 208 30
1 585 357 44
2 587 375 51
3 584 357 43

HEAT TREATMENT °C
1 No.|Spes. [Min 104¢°C W0

1 [8T:1100° Gx135min WO
2 |8T:1100° C*60min WO
3 [8T:1100° C+13bmin WO
4

N:Kormalizing Ahnnealing T:Tempering G:Quenching AC:Air Cooling
W0 :Water Quanching 00:0i1 Quenching WC:Water Cooling FG Furnace Gooling ST:Solution Treatment

REMARKS
EN10204 Type 2.2

A
CERTFED TRUE COPY | 72

Reviewed by KITZ CORPORATION

QU Manager
hereby certify that the articles |isted above are satisfsctory in accordance with the requirements of the standard and purchass order.



r (‘9[9@)
INSPECTION GERTIFICATE

MESSRS KITZ VALVE & ACTUATION (MALAYSIA) Certificate No
[XTK180081-13-01-01

Date : 2018/11/29

DELIVER To

JOB NAME

JOB No.
P. 0. KVMSTOCKAUGT8 ,

0
PRODUCT CODE _ |UTKM11/2

SPEGIFICATION MAIN PARTS
Manuf No. XTK180081-13 No, Name of parts Material
Description TYPE 600 CAST STAINLESS STEEL BALL VALVE 001 | BODY Gr. CFSM
SCREWED ENDS
Figure UTKMT1/2
Size 11/2 irich (B)
Quantity 24
Valve No.
[tem No. 13
Kiki No.
TEST
Pressure test [Judge. Inspection fluid and pressure Item Judge. Attached sheet
Shel | Good Hydro 6.2 MPa Material Good Material Test Result
Air - Dimension |Good
Seat |Hydro - | |Visual Good
Good Air 0.6 MPa Operation |Good
Back seat : Hydro -
Air -

NONDESTRUGTIVE EXAMINATION
Type of examinatien and judgement Attached sheet

REMARKS
REPRESENTATIVE TEST BY HYDRAULIC SHELL TEST HAS BEEN PERFORMED

CERTIFIED TRUE COP

Witnessed by KiTZ2 C&RMEIETRAT'I'ON

We hereby certify that the articles listed above are satisfactory in accordance with the requirements of the standard and ourchass order.



MATERIAL TEST RESULT

MESSRS KITZ VALVE & ACTUATION (MALAYSTA) Certificate No,
[xTK180081-13-01-01-71 |

Date : 2018/11/29
05 Wo.
B.0. No. KVWST OCKAUGT8 l<|"rz
PRODUCT GODE | UTKM11/2

[Figure [urkmii/2 Valve No. | [Item No. [13 |

Material [ASTM A 351 Gr. CF8M |
No.| Charge No. Display No. Name of Parts
1 | VB6RM BoDY
2
3.
4
CHEMICAL COMPOSITION %
Element |C Mn Si S p Ni cr
Spec. [Max [Max |Mex |[Max |Max (8.0 |18.0
No. 0.08 |1.50 [1.50 10.04010.040112.0 121.0
1 0.05 [1.10 j0.69 |0.007]0.031]9.7 }18.4

JOB NAME

NS
O O

TENSION TEST IMPACT TEST
[tem Tansile str.|Yield str. |Elongation
Unit MPa MPa %
Spec. Min Min Min
Na. 485 205 30
1 539 250 43

HEAT TREATMENT °C
No.| Spec. [Min 1040°C WQ
ST:1080° Cx1.5h Wa

—y

2
3
4

N:Normatizing AAnneal ing T:Tempering 0:Quenching AC:Air Cooling
WQ:Water Quenching 00:0i | Quenching WC:Water Cooling FG:Furnace Cooling ST:Solution Treatment

REMARKS _ N
CERTFED TRUE COPY)

EN10204 Type 2.2

Reviewed by KITZ2 CORFPORATION

QC Manager

We hereby certify that the articles listed above are satisfactory in accordance with the reguirements of the standard and purchase order



